

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : TEXTILE MANIA PL
560 SWAN STREET
RICHMOND VIC 3121

TEST NUMBER : 7-578283-BV
ISSUE DATE : 03/05/2011
PRINT DATE : 03/05/2011
ORDER NUMBER : 20536

SAMPLE DESCRIPTION Clients Ref: "#9843 EPIC"
Yarn Dye Dobby Fabric
Nominal Composition: Wool/Nylon
Colour: Khaki
End use: Upholstery

AS/NZS 1530.3-1999 Early Fire Hazard Guidance Test
MODIFIED NUMBER :
OF SAMPLES TESTED :

This test is for Guidance only

A reduced number of specimens were tested to provide guidance only as to the likely performance of the product tested

	Spec 1	Spec 2	
Ignitability Index	0	0	Range 0-20
Spread of Flame Index	0	0	Range 0-10
Heat Evolved Index	0	0	Range 0-10
Smoke Developed Index	3	3	Range 0-10

The results only apply to the specimen mounted as described in this report
Two specimens only were tested

The reaction of thin unsupported flexible materials to flame impingement can be assessed in accordance with AS 1530.2. Where materials of thickness less than 2mm that are sufficiently flexible to be bent by hand around a mandrel of 2mm diameter or less are subjected to the test described herein, they should also be subjected to the test in AS 1530.2.

Ignition is initiated by a pilot flame that is held near, but does not touch the specimen. A material that does not ignite during the standard test may ignite if contacted with a pilot flame during the test.

Each test specimen had an unattached backing of 4.5mm thick fibre reinforced cement board.

187442

1

(CONTINUED NEXT PAGE)

PAGE 1



[Signature]
APPROVED SIGNATORY

[Signature]
MICHAEL A. JACKSON B.Sc (Hons)
MANAGING DIRECTOR